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Customer's Ref. No. - NIL Date: 06/02/2019

1o T i
00447/NTH(SR)/CIV(G)/18/02/2019
Register No & Date (SR) ©)

- One sample described as"Sarvesh WPC Door & Frame-
TR It & faavor 125mm" for both Interior & Exterior use

Description of Test kem

T Wt w7 g . SARVESH-WPC door shutter Size

Hertification of Test temn © (2025mmX805mmX32.5mm)and door frame thickness 125mm.
A4 F fafafez ¢ afz & * i

Product Specification [ any) P

LT e i ffe 18/02/2019

Oate of Receipt of the Test bem

d Fowes i fife From: 18/02/2019 To:  08/03/2019

Date[s]of Performarce of Tests

ZAFT WUTTAT &1 72917
Methods) used for Test

AT wfemar Tt wrefis =f

Sampling Procedure where relevant

On the lines of 4020(1)-1999.

NA.

Tested Checked B Approved By
) L
BWooma Devi.S . Murali G. N."Sudhakar
SO Mechanical SO Civil Scientist- D (NDT)
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Sl. No. Test Name Test Result Limit
1 Tests Please See Annexure. NA
feoroft 1.The requirements of Indian standard 18:2202(Part1)-1999 s provided and compared as
Mcte . perthe request of customer.
2.No remarks could be offered,in the absence of standard specification for WpC Doors
shutters and WPC door frames
HETH

Rerarks :Nil

Tested By Chegked By Approved By
=)
. E e
Bhpoma Devi.S S. Murali G. N. Sudhaka
Mechanical SO Civil Scientist- D (NDT)
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Annexure
As desired/requested by the customer, the sample “WPC door shutter with frame (125 mm thick)"was

subjected to the following tests and compared the results with 1S:2202(1)-1999 for Wooden Flush
Door Shutters(Solid Core Type).
Results of tests
1. Construction
The door was a Solid single leaf door shutter. The surface of the shutter was
free from visible defects. The door shutter was flat, smooth. All the four edges
of the door shutter are square. Suitable fittings were provided. The Shutter was
provided with a door frame of having 124.7 mm thickness.

! Nature of Test Results observed = Requirements as per ‘
| 1S:2202(part 1)-1999 ’
1 Dimension-Size and Type (mm) J
11 Overall length of door shutter 2025 ’
1.2 Overall width of door shutter 805 ‘
Vide cl.5.1 the sizes are as agreed
[ ' o b h t d
13 | Overall thickness of door 32:5 Seenthe (manyfackirefian l
purchaser
shutter |
1.4 Variation in thickness 0.42 ’
2 Test for Squareness (as per 1S:4020(2)-1998
2.4 Deviation from squareness, 0.65 Shall be not more than 4mm ﬁ
‘ mm

Tested by %’eiked by Approved by
s )il St

hooma devi ” S.Murali G.N.Sudhakar
cientific Officer(Mechanical) Scientific Officer(Civil) Scientist D(NDT)

|
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Annexure
3 ‘ Test for General Flatness (as per 1S:4020(3)-1998
3 Twist, mm 3.02 Shall be not more than 6mm
3.2 Warping, mm 1.20 Shall be not more than 6mm
3.3 Cupping, mm 0.20 Shall be not more than 6mm
4 Test for Local Planeness (as per 1S:4020(4)-1998
141 Average local planeness,of 0.05 Shall be not more than 0.5nmim

door shutter, mm

42 Average local planeness,of 0.08 Limit not applicable.
door frame, mm
5 Specific Gravity(as per 1S:1708-1986)
Average specific gravity,-door 0.77 Limit not available.
shutter
6 Test for Impact indentation (as per 1S:4020(5)-1998
6.1 Average impact depth of Observed free from | Shall be free-from defects such as
indentation, door shutter mm defects. cracking, tearing or delamination &
0.09 depth of indentation shall be not
more than 0.2mm.
6.2 Average impact depth of 0.13 Limit not applicable. B

indentation, door frame mm

Tested by Checked by ‘ Approved by
ﬂ
55 £~ B -
/S.Bhooma devi 7 s.Murali | * G.N.STdhakar
Scientific Officer(Mechanical) Scientific Officer(Civil) \ Scientist D(NDT)

Notes : 1. The results relate only to the items tested or calibrated
2. The test/calibration certificate shall not be reproduced except in full, without written approval of the authority
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7. Test for Slamming (as per 1S:4020(10)-1998
F.1 The door shutter was No visible damage | Shall be no visible damage on
inspected for visible damage observed on the the surface of the shutter
after 50 slammings. surface of the
door.Satisfactory.

8 Test for Edge Loading(as per 1S:4020-(Part 7):1998

8.1 Deflection after 15min with & Shall not more than 5 mm
load, mm ;

8.2 Residual deflection at 3min. A Shall not more than 0.5 mm
after removal of load, mm :

9 Test for Buckling (as per 1S:4020-(Part 9):1998

9.1 Deformation after 5 min. with o Shall not be more than 50 mm
load, mm 4
min. after removal of load, 225
mm

10 Test for Shock Resistance-on face direction only(as per 1S:4020-(Part 8):1998

10.1 | soft & light body impact of 25 No deformation There shall be no visible damage
times observed on the in any part of the door after the
door surface test.

10.2 | soft & heavy body impact of 5 No deformation There shall be no visible damage

Tested by h(;ked by ' Approved by J
B35 5 By

S.Bﬂooma devi 7 S.Murali G.N.Sudhakar
Scientific Officer(Mechanical) Scientific Officer(Civil) Scientist D(NDT)

Notes : 1. The results relate only to the items tested or calibrated
2. The test/calibration certificate shall not be reproduced except in full, without written approval of the authority
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times observed on the in any part of the door after the
door surface test.

1 Test for Misuse(as per 1S:4020-(Part 11):1998

Subjected the door with No Deformation Shall not be any permanent
conventional hinges provided | observed on the deformation of fixing or any other
to a force of 20kgf on the frame and the door | part of the doorset hindering, its
handle/ equivalent position in | set hindering, its normal working after the test.

the direction of closing and at | normal working
right angles to plane of the after the test.
frame of shutter Satisfactory.

12 Screw Withdrawal Resistance Test (as per 1S:4020-(Part 16):1998)

12.1 Average Load required to withdraw the screw from the
door shutter -N

12.1.1 | Direction-Across 1587

12.1.2 | Direction-Edge 1242 Shall not- be less than 1000N

12.2 | Average Load required to withdraw the screw from the
door frame -N

12.2.1 | Direction-Across 1161 Limit not applicable.
12.2.2 irection-
Direction-Edge 495
Tested b 42 hecked by ] Approved by
P 2 ‘,>,
s.Bhooma devi | S.Murali | G.N.Sudhakar
Stientific Officer(Mechanical) Scientific Officer(Civil) Scientist D(VNDT)
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13 Charpy Impact(as per 13360(5):1996)
13.1 Chary Impact strength, tested
on Unnotched Normal 19.6 & \
Flatwise specimen with span : Limit not available.
95mm, kJ/m?

Tested by heck(ed by ; Approved by
s~ . _Bul

/Bhooma devi 7 s.Murali | ” G.N.Sudhakar
Scientific Officer(Mechanical) Scientific Officer(Civil) ‘ Scientist D(NDT)
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